The City of Oklahoma City
Water Conservation Plan

2017

Squeeze
wy Every

VAN
wA Y Vater  Prop.com

Utilities Trust 46=







OKLAHOMA CITY WATER UTILITIES TRUST

The Oklahoma City Water Utilities Trust (OCWUT) is the policy making body for the water and wastewater
utilities. The Trust ensures Oklahoma City residents and businesses receive outstanding, quality municipal
water and wastewater services and that these services operate efficiently, effectively, and professionally.

MEMBERS AND SURROGATES

Carl Edwards, Chairman, Independent Trustee
Cody Graves, Independent Trustee
Mick Cornett, Mayor Trustee

Mark Stonecipher, Surrogate Trustee
David Greenwell, Council Trustee
James D. Couch, City Manager Trustee
[...]
water to Hefner and Overholser Reservoirs via the North
Canadian River. Canton Reservoir is shown in Figure 7.

3.3.2 Southeastern Oklahoma supply

OCWUT has water rights of 131,667 AFY from southeast
Oklahoma. A 100-mile pipeline has the capability
to transfer up to approximately 90 MGD from Atoka
Reservoir through a series of pump stations to the
Stanley Draper Reservoir. The McGee Creek pipeline
can supply approximately 56 MGD from the McGee
Figure 8: Stanley Draper Reservoir Creek Reservoir to Atoka Reservoir. The 2003 water
master plan calculated the reliable yield of McGee
Creek Reservoir and Atoka Reservoir as 71,800 AFY and
92,000 AFY, respectively. The Stanley Draper Reservoir
yield is dependent on pumpage from Atoka and McGee
Creek Reservoirs.

Stanley Draper Reservoir

The Stanley Draper Reservoir, a terminal storage facility,
is located in southeast Oklahoma City and supplies
raw water for the Draper water treatment plant. It is
located on East Elm Creek, a Little River tributary. It
was completed in 1963. When full, the reservoir level
is 1,191 feet above sea level and has a capacity of
87,155 acre-feet (28.4 billion gallons). When full, the
surface area of the reservoir is 2,459 acres (3.8 mi?).
Stanley Draper Reservoir receives inflow from the
Atoka Pipeline. The Stanley Draper Reservoir is shown
in Figure 8.

Figure 9: Atoka Reservoir

Atoka Reservoir

The Atoka Reservoir, a water supply reservoir located
on the North Boggy Creek, is located in southeast
Oklahoma in Atoka County and supplies raw water for
the Stanley Draper Reservoir and to local communities.
It was completed in 1959. When full, the reservoir
level is 590 feet above sea level and has a capacity of
105,075 acre-feet (34.2 billion gallons) and the surface
area of the reservoir is 5,700 acres (8.9 mi?). The Atoka
Reservoir is shown in Figure 9.

L McGee Creek Reservoir
- : : =Y The McGee Creek Reservoir, a water supply reservoir
Figure 10: McGee Creek Reservoir located on Muddy Boggy River, is located in southeast

19 I




Oklahoma in Atoka County and supplies raw water
for Atoka and other local entities. It was completed in
1986. When full, the reservoir level is 577.1 feet above
sea level and has a capacity of 113,980 acre-feet (37.1
billion gallons). The surface area of the reservoir is 3,810
acres (5.95 mi?). The McGee Creek Reservoir is shown
in Figure 10.

3.4 Future water resource planning

OCWUT has been taking steps to ensure future water
supplies to meet the demands of a growing community.
This water conservation plan is not intended to be a
water supply plan, and is not designed to eliminate,
reduce, or otherwise replace future water and
wastewater system planning or construction.

Water conservation planning serves to extend
existing water supply resources, preserve and protect
environmental resources, and reduce demand on
distribution system facilities. It also plays a pivotal
role in educating residents of the value of water and
demonstrating how end users can effectively support

Flgu re 11: Sardis Reservoi I, Photo courtesy Water Unity Oklahoma .

I 20

efficient water use practices. Oklahoma City consistently
plans for facility improvements and additions through
water and wastewater master plans and other
engineering research and studies designed to forecast
water and development needs.

In May 2017, OCWUT approved a capital improvement
plan (CIP) for the fiscal years of 2018 through 2022. The
projects will focus on system reliability and growth for
water and wastewater services. The need for the water
improvement projects were addressed in the 2003
water master plan, the 2009 regional raw water supply
study, and the 2014 southeast Oklahoma raw water
supply system conceptual plan as well as evaluations by
Utilities Department engineers and consultant studies.
As a part of the CIP projects, a second Atoka pipeline
will be built and a system-wide interconnection will be
completed. The second Atoka pipeline is currently in
design and, upon completion, will significantly increase
the ability to transport raw water from southeast
Oklahoma to the Stanley Draper Reservoir. This pipeline
is scheduled to be completed around 2023.

In June 2010, OCWUT entered into a Storage Contract
Transfer Agreement with the State of Oklahoma
to acquire water storage rights in Sardis Reservoir
(Figure 11) in the Kiamichi River basin in southeastern
Oklahoma. The reservoir was built by the United States
Army Corps of Engineers to provide flood protection and
storage for water supply. The City of Oklahoma City has
submitted an application with the OWRB for additional
water rights in the Kiamichi basin. An amended water
rights permit application for the beneficial use of
115,000 acre feet per year was submitted and legislation
was enacted in December 2016. A second Atoka pipeline
will provide some capacity for transmission of future
supplies from the Kiamichi River and allow repairs
along the existing pipeline without stopping service. In
addition, the interconnection of the Draper and Hefner
water service areas will create system-wide reliability.
Water conservation will play a pivotal role in meeting
the water demand projection through 2060.

3.5 Water treatment plants

Oklahoma City uses three water treatments plants
which have a combined capacity to treat and deliver
253 MGD of potable water per day with plans to
increase within the next five years. From FY 2004 to
2016, the city pumped an average of 97 MGD with a



peak day delivery of 203 MGD in August 2012. Treated
water is distributed throughout the water system
through 3,650 miles of pipe ranging in size from 2-inch
to 72-inch diameters. Service is provided to all major
developed areas within the City and to water users of
most adjacent cities. Twelve elevated and ground tanks
provide a total storage in the distribution system of
23.4 million gallons (MG). Sixteen remotely controlled
booster pumping stations, via supervisory control and
data acquisition (SCADA) system, and three fire pump
stations, maintain line pressure for service to outlying
areas.

Hefner water treatment plant

The Hefner water treatment plant (Figure 12) is located
in northwest Oklahoma City, adjacent to the north side
of Hefner Reservoir. It was originally constructed in
1947 and was expanded in 1955. Chlorine facilities were
added in the early 1970s, a 5 MG clearwell was added in
1976, upgraded in 1984, expanded in the 1990s, and a
pre-ozonation system was added. Recent improvements
concluded in 2015 expanded the majority of the water
treatment processes to a capacity of 100 MGD but
the plant is still currently rated at 75 MGD. Additional
improvements, including a new sludge handling system,
updates to raw water feed, and chemical systems, are
under construction and will allow the plant to treat and
be re-rated to 100 MGD. Additional improvements are
planned within the currently approved CIP from 2017
to 2021 including ozone and lime system upgrades.
The Hefner treatment plant uses the Hefner Reservoir
as a raw water source and generally serves the north

o -

and northwest portions of Oklahoma City. Water in the

Hefner Reservoir originates from the North Canadian
River and is generally hard and high in organic matter.

Water is treated to Oklahoma Department of
Environmental Quality (ODEQ) drinking water
standards through a process involving pre-ozonation,
coagulant and lime addition, flocculation, clarification,
recarbonation, fluoridation, phosphate addition,
filtration, chloramination, clearwell storage, and high-
service pumping. The Hefner water treatment plant
includes clearwells with 20 MG storage capacity and a
0.5 MG surge tower. Once treated, water is pumped into
the citywide distribution system which serves the north
and northwestern side of Oklahoma City.

Overholser water treatment plant

The Overholser water treatment plant is located in
Central Oklahoma City and treats water from the
Overholser Reservoir. It is the oldest plant in the City,
having been originally constructed in the 1920s, and
has undergone many upgrades to maintain reliable
operation in accordance with ODEQ regulations.
Improvements are in construction including upgrades
to the high service pump station and reliability
developments. Overholser receives water from the
North Canadian River via the Overholser Reservoir and
the gravity 54-inch pipeline that runs approximately 8
miles to the water treatment plant.

Water is treated through a process involving
potassium permanganate addition into the raw water
conduit, chlorine addition, coagulant, ammonia, and
lime addition to the rapid mix tanks, flocculation,




clarification, re-chlorination, final sedimentation, filter
aid polymer addition, filtration, fluoridation, phosphate
addition, chloramination, clearwell storage, and high-
service pumping. The Overholser water treatment plant
includes clearwells with 13 MG storage capacity. Once
treated, water is pumped into the citywide distribution
system serving the downtown area of Oklahoma City.
The Overholser water treatment plant has an annual
average pumpage of 2.3 billion gallons, though it is
primarily used only during peak demand in the summer
months. It is rated to treat 28 MGD.

Draper water treatment plant

The Draper water treatment plant is located in
Southeast Oklahoma City and treats water from the
Stanley Draper Reservoir or directly from the Atoka
pipeline with water from the Atoka and McGee Creek
Reservoirs in southeastern Oklahoma. It is the newest
water treatment plant, originally constructed in 1964
and expanded in 1973 and 1979. Improvements are
planned for 2017 to 2021 including low lift station and
intake upgrades, new clearwells and piping, and other
improvements necessary to expand treatment to 200
MGD. Water is pumped to the Stanley Draper Reservoir
using six pump stations and since water originates from
a different source, is much softer and does not require
treatment for hardness removal.

The treatment process begins with low-lift pumping
from the Stanley Draper Reservoir, pretreatment in a
pre-treatment basin, additional chemical feed to rapid
mix tanks, flocculation, clarification, sedimentation,
filtration, fluoride addition, clearwell storage, and high-
service pumping. The Draper water treatment plant
includes clearwells with 15 MG storage capacity. Once
treated, water is pumped into the citywide distribution
system serving the southern, western, and eastern
portion of Oklahoma City. The Draper water treatment
plant has an annual average pumpage of 18 billion
gallons. Itis rated to treat 150 MGD.

3.6 Treated wastewater use

Utilizing treated wastewater for irrigation and
commercial purposes preserves drinking water
resources for human consumption. The City of
Oklahoma City began selling treated wastewater to large
industrial water users including OG&E Redbud in 2002,
OG&E McClain in 2000, and to the Gaillardia Country

I

Club in 1996. Currently, the maximum contracted
treated wastewater volume is 11 MGD for Redbud, 5
MGD to Mclane, and 0.75 MGD to Gaillardia Country
Club and the current volume sold is about 2.2 billion
gallons per year.

All four major wastewater treatment facilities in
Oklahoma City can produce and deliver treated
wastewater to industrial consumers, reducing the
demand on other water supplies. The North Canadian,
South Canadian, and Deer Creek wastewater treatment
plants are currently selling treated wastewater and the
Chisholm Creek wastewater treatment plant would
be a viable source of treated wastewater for a future
user. Treated wastewater volume sold accounts for
approximately 12 percent of the total wastewater
treated and fluctuates based on season and demand.
Additionally, a Treated Wastewater Option and Sale
Agreement with the City of Oklahoma City and Devon
Energy Production Company, L.P. for the purchase of a
maximum of 25 million gallons per day of the treated
wastewater from Deer Creek and/or Chisholm Creek
facility, as available during the purchase term, was
approved by City Council in May of 2017.

Figure 13: Draper water treatment plant



4.1 Population projections and
future demand

The 2003 water master plan projected population out to
2051 using growth rates for low (0.8 percent), expected
(1.3 percent), and high (1.8 percent) scenarios. The
2009 Regional Raw Water Supply Study for Central
Oklahoma utilized the expected growth rate of 1.3
percent to extend the population projections out to
the year 2060. Table 1 shows the projected population

2003 water master plan were expanded out until 2060
and demands were calculated based on a per capita
usage of 180 gallons per day, which includes all uses of
water. Demands from base cities and other participants
were provided by those entities. Table 2 shows the
projected water demand through 2060 for Oklahoma
City, base cities, and other participants within the 2009
Regional Raw Water Supply Study for Central Oklahoma.

Table 1: Oklahoma City population projection

for Oklahoma City to 2060 as used to determine the Year Oklahoma City Population Projection*
projected water demand. Since 2000, Oklahoma City’s 2020 648,599
population has grown at 1.45 percent exceeding the 2025 691,868
expected growth rate of 1.3 percent. The combined 2030 738,024
statistical area which includes data for Canadian, 2035 787,259
Cleveland, Grady, Lincoln, Logan, McClain, Oklahoma,
Pottawatomie, and Oklahoma City has increased at a 2040 839,773
higher rate with a combined growth rate of 1.9 percent 2045 895,802
since 2000. 2050 955,563
2055 1,019,311
In the 2009 Regional Raw Water Supply Study for 2060 1,087,311
Central Oklahoma, population projections from the
Table 2: Projected water demands through 2060
Projected Year OkI:illzma Base Cities froﬁilg\cl)\;‘l: AI\** Participants Combined Combined
acre-feet/year----------------mmmmmem o [ e MGD---
2020 132,164 6,432 0 49,466 188,062 168
2025 140,994 7,026 0 57,575 205,595 184
2030 150,414 7,659 0 65,450 223,523 200
2035 160,464 8,430 2,576 71,062 242,533 217
2040 171,186 9,379 5,713 76,651 262,929 235
2045 182,623 10,544 8,737 82,118 284,021 254
2050 194,826 11,874 11,762 87,909 306,371 274
2055 207,028 13,206 14,898 94,182 329,313 294
2060 219,230 14,537 17,922 101,339 353,029 315

*Data from 2009 Regional Raw Water Supply Study for Central Oklahoma, March 2009
**Central Oklahoma Water Resources Authority




4.2 Customer water use profile

Evaluating customer water use data is critical to
understand the customer profile for complete water
conservation planning and implementation of effective
water efficiency measures. Water-use indicators
segment the customer base to guide conservation
program selection and provide a consistent method to
track and measure water use changes that occur due
to program strategies. Several water use indicators for
conservation were calculated® and are discussed in
this section. Measured water use data for inside city
customer categories for 2010 to 2016 is shown in Table
3 in thousand gallons.

In FY 2016, inside city single-family customers made up
about 89 percent of all accounts, and used about 52
percent while commercial customers made up about 8
percent of accounts and used about 32 percent. Multi-
family customers used about 12 percent of the total
water for inside city accounts and make up about 1
percent of accounts as shown in Figure 14 and Figure
15.

Average water use

Customer average water use is a typical metric used for
conservation planning, reported as gallons per capita per
day (gpcd). This metric has limitations since it is based
on population served. The population data is based
on the U.S. Census which counts residents nationwide
every 10 years and relies on projected population to fill
in the gaps. Due to these limitations, a more reliable
water use number is gallons per account per day (gpad).
This number is calculated using monthly account counts
and water use data from the corresponding month.
The gpad from 2010 to 2016 is shown in Table 4. Since